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Fig. 5. Relation between bending test results

and banded structures.
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On the Relation between Bendability

and Tensile Properties, and the Lami-

nar Defects Appeared in Bend-Broken

Fractures.

(On the bendability of heavy steel plates— I)
' Hiroshi Ishizuka.
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Table 1. Comparison between the bendability and tensile properties.

Mea alues
Results of Number of nvai
. ' . Yield point Tensile Strength| Elongation |Reduction of Area

bending test specimens (kg / mm2) (kg /mm?) (%) : (%)

Good 18 Pieces 28°3 4674 32°9 58°9
Fissure crack 5 v 302 50° 1 30°3 4940

Broken 16 v 299 496 . 30°3 396
Difference between bend . . . .
good and broken materials 1°6 32 26 1973
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Fig. 1. Relation between tensile strength and

reduction of area for each bending test
result.
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